



**PRODUCT APPROVAL OF SAFETY TOOLS
CERTIFICATE NO.: NET584.3-WL92**

HOLDER OF CERTIFICATE:
Luna AB, Sweden

The product is modified for work at height by: Luna AB, Sweden

TOOL SUPPLIER: Åkrene Fjærfabrikk AS, Kurefjordveien 450, 1560 Larkollen, Norway

MARKING ON PRODUCT: NET584.3-WL92, Max load 20 Joule.



PRODUCT:

| Art.no | Description | Producer | Material |
|--------|----------------|-----------------------|-----------------|
| 160692 | 3.1 layer ring | Åkrene Fjærfabrikk AS | Stainless steel |

DIMENSIONS:

| Art.no | Total weight (g) | Outer-/inner diameter (mm) | Wire diameter (mm) |
|--------|------------------|----------------------------|--------------------|
| 160692 | 7.9 | 29.5 / 25.0 | 2.1 |

ATTACH DEVICE WEAK LINK 92:

| Parts | Dimension | Material |
|--------------------|-----------|-----------------|
| Carabine hook 2 pc | 8 * 80 mm | Stainless steel |

TEST OF WEAL LINK 92:

| Test load (kg) | Test drop height (m) | Results |
|----------------|----------------------|---------------|
| 1.0 | 2.0 | OK - No brake |
| 2.0 | 2.0 | OK - Brake |

APPROVAL IS VALID FOR:

| | |
|--------------------|---------------------|
| Max work load (kg) | Max drop height (m) |
| 1.0 | 2.0 |

DOCUMENTS BASED UPON FOR APPROVAL:

| Report id. | Date | Issued by | Scope |
|--------------|----------|-----------|--------------|
| 584.3 - WL92 | 28.06.18 | NET | Type testing |

TEST STANDARD: NET/ATM-006

TEST LABORATORY: Nordisk Emballasje Testing AS, Norway

PORSGRUNN, NORWAY

28.06.2018

CERTIFICATE IS VALID UNTIL:

30.06.2023



Susanne E. Dahlberg
Certification Officer



Rune Madsen Fink
Control Officer

Nordisk Emballasje Testing AS Certification